
County of Alameda—Arroyo Lago Residential Project 
Response to Dublin San Ramon Services District Letter  

 

 
FirstCarbon Solutions 1 
https://adecinnovations.sharepoint.com/sites/ESSite/Shared Documents/ES/Active Projects/5824 330 Land Company, LLC/0001 Arroyo Lago Residential Project/DOCUMENTS/01- EIR/15 - Comments Received on 
FEIR/58240001 Arroyo Lago_Response to DSRSD Letter.docx 

RESPONSE TO DUBLIN SAN RAMON SERVICES DISTRICT LETTER 

List of Authors 

A list of public agencies, organizations, and individuals that provided comments on the Arroyo Lago 
Residential Project Final Environmental Impact Report (EIR) is presented below. Each comment has 
been assigned a code. Individual comments within each communication have been numbered so 
[...]
6.3. SPECIAL PROVISIONS ............................................................................................................................ F-41

6.3.1. Reopener Provisions ..................................................................................................................... F-41
6.3.2. Effluent Characterization Study and Report ............................................................................... F-41
6.3.3. Pollutant Minimization Program ................................................................................................... F-41
6.3.4. Special Provisions for Publicly-Owned Treatment Works ........................................................ F-41
6.3.5. Other Special Provisions ............................................................................................................... F-43

7. RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS ....................................... F-43

8. PUBLIC PARTICIPATION.................................................................................................................... F-46

DSRSD 
Page 72 of 237



Dublin San Ramon Services District Order R2-2022-0024
Dublin San Ramon Services District Wastewater Treatment Plant NPDES Permit CA0037613

ATTACHMENT F — FACT SHEET  F-2

TABLES

TABLE F-1. FACILITY INFORMATION ......................................................................................................... F-3

TABLE F-2. PREVIOUS EFFLUENT LIMITATIONS AND MONITORING DATA ...................................... F-8

TABLE F-3. COLLECTION SYSTEM AND CATEGORY 1 SSO RATES ................................................... F-9

TABLE F-4. BENEFICIAL USES .................................................................................................................. F-12

TABLE F-5. SECONDARY TREATMENT STANDARDS .......................................................................... F-17

TABLE F-6. CHLORINE WATER QUALITY OBJECTIVES ...................................................................... F-20

TABLE F-7. WATER QUALITY OBJECTIVES FOR ALAMEDA CREEK AND ITS TRIBUTARIES ..... F-20

TABLE F-8. SITE-SPECIFIC TRANSLATORS ........................................................................................... F-24

TABLE F-9. REASONABLE POTENTIAL ANALYSIS FOR VARIOUS POLLUTANTS ......................... F-25

TABLE F-10. MINIMUM INITIAL DISCHARGE DILUTION ........................................................................ F-32

TABLE F-11. WQBEL CALCULATIONS –COPPER, CYANIDE, AND DIOXIN-TEQ ............................. F-34

TABLE F-12. WQBEL CALCULATIONS – AMMONIA .............................................................................. F-35

TABLE F-13. MONITORING REQUIREMENTS SUMMARY ..................................................................... F-46

DSRSD 
Page 73 of 237



Dublin San Ramon Services District Order R2-2022-0024
Dublin San Ramon Services District Wastewater Treatment Plant NPDES Permit CA0037613

ATTACHMENT F — FACT SHEET  F-3

ATTACHMENT F – FACT SHEET

This Fact Sheet includes the legal requirements and technical rationale that serve as 
the basis for the requirements of this Order. As described in section 2.2 of the Order, 
the Regional Water Board incorporates this Fact Sheet as findings supporting the 
issuance of the Order.

1. PERMIT INFORMATION

The following table summarizes administrative information related to the Facility.

Table F-1. Facility Information
WDID 2 019033001
CIWQS Place ID 220792

Discharger
Dublin San Ramon Services District
Livermore-Amador Valley Water Management Agency (LAVWMA)
East Bay Dischargers Authority (EBDA)

Facility Name Dublin San Ramon Services District Wastewater Treatment Plant and 
collection system

Facility Address 7399 Johnson Drive, Pleasanton, CA 94588
Alameda Country

Facility Contact, Title, 
Phone, and Email Jeff Carson, Operations Director, (925) 875-2345, carson@dsrsd.com

Authorized Person to 
Sign and Submit Reports Same as facility contact

Mailing Address
Dublin San Ramon Services District
7051 Dublin Road
Dublin, CA 94569

Billing Address Same as Mailing Address
Facility Type Publicly-Owned Treatment Works (POTW)
Major or Minor Facility Major
Water Quality Threat 1
Complexity A
Pretreatment Program Yes
Recycling Requirements State Water Board Order WQ 2016-0068-DDW
Mercury and PCBs 
Requirements NPDES Permit CA0038849

Nutrients Requirements NPDES Permit CA0038873

Facility Permitted Flow

20.2 million gallons per day (MGD) – average daily dry weather design 
flow plus Zone 7 reject water
23.9 MGD – proposed average daily dry weather design flow plus Zone 7 
reject water

Facility Design Flow 60.7 MGD – wet weather design flow
74 MGD – proposed wet weather design flow

Watershed San Francisco Bay
Receiving Waters Lower San Francisco Bay and Alamo Canal
Receiving Water Type Marine (Lower San Francisco Bay) and Freshwater (Alamo Canal)

DSRSD 
Page 74 of 237



Dublin San Ramon Services District Order R2-2022-0024
Dublin San Ramon Services District Wastewater Treatment Plant NPDES Permit CA0037613

ATTACHMENT F — FACT SHEET  F-4

1.1. The Dublin San Ramon Services District, Livermore-Amador Valley Water 
Management Agency (LAVWMA), and East Bay Dischargers Authority (EBDA) 
(collectively, Discharger) discharge treated effluent to Lower San Francisco Bay. 
LAVWMA is a Joint Powers Agency comprised of the Dublin San Ramon Services 
District, City of Livermore, and City of Pleasanton. 

The Dublin San Ramon Services District owns and operates the Dublin San 
Ramon Services District Wastewater Treatment Plant and wastewater collection 
system. The plant provides secondary treatment of wastewater collected from its 
service area. The Dublin San Ramon Services District also operates the LAVWMA 
Export and Storage Facilities, through which it transports its treated effluent to the 
LAVWMA export pump station, where it is combined with City of Livermore effluent 
and discharged to the EBDA Common Outfall.

The City of Pleasanton operates and maintains a collection system only (covered 
by State Water Board Order 2006-0003-DWQ, as amended by State Water Board 
Order WQ 2013-0058-EXEC), which conveys wastewater to the Dublin San 
Ramon Services District’s treatment plant through a separate agreement. 

For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and State laws, regulations, plans, or policies are held to be 
equivalent to references to the Discharger herein.

1.2. The Discharger is regulated pursuant to NPDES Permit CA0038008. The 
Discharger is authorized to discharge subject to the WDRs in this Order at the 
discharge location described in Table 1 of this Order. 

1.3. The Discharger was previously subject to Order R2-2017-0017 (previous order) as 
amended by Orders R2-2016-0008, R2-2021-0019, and R2-2021-0028. 

· Order R2-2016-0008 amended the previous order to provide for an alternate 
monitoring program. 

· Order R2-2021-0028 amended Order R2-2016-0008 and the previous order to 
provide updated monitoring requirements and require supplemental funding for 
the Regional Monitoring Program (RMP).

· Order R2-2021-0019 amended the previous order to update effluent limits and 
monitoring requirements for total residual chlorine and remove effluent limits 
and monitoring requirements for oil and grease.

Provisions of these orders have been incorporated into this Order as appropriate 
and applicable.

1.4. The Discharger filed a Report of Waste Discharge and submitted an application for 
reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on 
September 30, 2021. 

DSRSD 
Page 75 of 237



Dublin San Ramon Services District Order R2-2022-0024
Dublin San Ramon Services District Wastewater Treatment Plant NPDES Permit CA0037613

ATTACHMENT F — FACT SHEET  F-5

1.5. Regulations in 40 C.F.R. section 122.46 limit the duration of NPDES permits to a 
fixed term not to exceed five years. Accordingly, this Order limits the effective 
period for the discharge authorization. Pursuant to 40 C.F.R. section 122.6(d) and 
California Code of Regulations, title 23, section 2235.4, the terms and conditions 
of an expired permit are automatically continued pending reissuance of the permit 
if the Discharger complies with all requirements for continuation of expired permits.

1.6. The Discharger is also regulated under NPDES Permits CA0038849 and 
CA0038873, which establish requirements on mercury and polychlorinated 
biphenyls (PCBs) and nutrients from wastewater discharges to San Francisco Bay. 
This Order does not affect those permits.

1.7. When applicable, state law requires dischargers to file a petition with the State 
Water Resources Control Board (State Water Board), Division of Water Rights, 
and receive approval for any change in the point of discharge, place of use, or 
purpose of use of treated wastewater that decreases the flow in any portion of a 
watercourse. The State Water Board retains separate jurisdictional authority to 
enforce such requirements under Water Code section 1211. This is not an NPDES 
permit requirement.

2. FACILITY DESCRIPTION

2.1. Wastewater Collection and Treatment

2.1.1. Location and Service Area. As shown in Attachment B, the wastewater 
treatment plant is located at 7399 Johnson Drive in Dublin. It provides 
secondary treatment of domestic, commercial, and industrial wastewater for the 
cities of Dublin, Pleasanton, and parts of San Ramon. The plant serves a 
population of about 162,500.

2.1.2. Collection System. The collection system is a separate sewer system 
comprised of approximately 220 miles of publicly-owned pipes. The collection 
system takes wastewater from the City of Pleasanton collection system, which 
is comprised of approximately 275 miles of publicly-owned pipes.

2.1.3. Wastewater Treatment

2.1.3.1. Dublin San Ramon Services District Wastewater Treatment Plant. The 
plant can provide secondary treatment for an average daily dry weather 
design flow of 17.0 MGD. In addition, the plant also receives up to 3.2 MGD 
of reverse osmosis reject water from the Alameda County Flood Control and 
Water Conservation District (Zone 7 Water Agency) (see Fact Sheet section 
2.1.3.2, below). The reject water is combined with the plant effluent after 
secondary treatment and disinfection, and before Monitoring Location 
EFF-002F2. In 2021, the average daily dry weather influent flow was 
11.5 MGD. Due to wastewater recycling, the average daily dry weather 
effluent flow was 3.5 MGD, including the Zone 7 Water Agency reject water.

DSRSD 
Page 76 of 237



Dublin San Ramon Services District Order R2-2022-0024
Dublin San Ramon Services District Wastewater Treatment Plant NPDES Permit CA0037613

ATTACHMENT F — FACT SHEET  F-6

As shown in Attachment C, the plant treatment process consists of 
screening, grit removal, primary clarification, activated sludge aeration, 
secondary clarification, and sodium hypochlorite disinfection. The plant also 
has four concrete-lined storage basins with a total capacity of 22 million 
gallons (with two feet of freeboard) for flow equalization.

2.1.3.2. Zone 7 Water Agency Demineralization and Brine Disposal Project. The 
Alameda County Flood Control and Water Conservation District (Zone 7 
Water Agency, or Zone 7) serves as the overall water quality management 
agency for the Alameda Creek watershed north of the Niles area of Fremont 
and has the primary responsibility for managing the Livermore-Amador 
Valley’s surface and groundwater resources. In accordance with Regional 
Water Board Order 93-159, Zone 7 developed a Salt Management Plan in 
1998 to address the issues of salt accumulation within groundwater and to 
identify potential salt management strategies to protect groundwater quality. 
As part of this plan, Zone 7 operates groundwater demineralization facilities 
to offset a projected 6,000 tons per year of net salt loading to the main basin 
and to accommodate increased use of recycled water.

Zone 7’s groundwater demineralization facilities treat approximately 15 MGD 
of groundwater through reverse osmosis. The reverse osmosis facilities 
produce a maximum of 3.2 MGD of reverse osmosis reject water that is 
introduced to the Dublin San Ramon Services District Wastewater Treatment 
Plant through a dedicated sewer upstream of Monitoring Location 
EFF-002F2, but downstream of the treatment and disinfection described in 
Fact Sheet section 2.1.3.1, above. The reverse osmosis reject water, 
therefore, is a component of the Dublin San Ramon Services District’s 
effluent and is transported through the LAVWMA and EBDA facilities to 
become part of the combined effluent discharged to San Francisco Bay. The 
Dublin San Ramon Services District’s acceptance of this reverse osmosis 
reject water is pursuant to agreements between EBDA, LAVWMA, and 
Zone 7.

2.1.3.3. Livermore-Amador Valley Water Management Agency (LAVWMA). The 
Dublin San Ramon Services District’s treated effluent, including the Zone 7 
reverse osmosis reject water, is exported to the LAVWMA Export and 
Storage Facilities, where it is combined with the City of Livermore’s treated 
effluent and flows into three flow-equalization basins before being pumped 
through LAVWMA’s pipeline to the EBDA pipeline for dechlorination at 
EBDA’s Marina Dechlorination Facility. By contractual agreement, LAVWMA 
is responsible for operating and maintaining the LAVWMA facilities, and 
EBDA is responsible for the combined transport, dechlorination, and 
discharge of LAVWMA’s effluent.

The Discharger may begin a purified water pilot project at the LAVWMA 
Export and Storage Facilities during this Order term (see Fact Sheet 

DSRSD 
Page 77 of 237



Dublin San Ramon Services District Order R2-2022-0024
Dublin San Ramon Services District Wastewater Treatment Plant NPDES Permit CA0037613

ATTACHMENT F — FACT SHEET  F-7

section 2.6, Planned Changes). The project would route a small volume of 
LAVWMA’s secondary treated and disinfected wastewater (up to 0.5 MGD) 
away from the EBDA pipeline for additional treatment to produce purified 
water for reuse. Treatment would consist of membrane filtration, reverse 
osmosis, and ultraviolet light-based advanced oxidation of LAVWMA’s 
wastewater. Treatment would also include hydrogen peroxide dosing 
between reverse osmosis and ultraviolet light-based advanced oxidation to 
quench any remaining total residual chlorine and facilitate ultraviolet 
light-based pollutant degradation.

2.1.4. Sludge and Biosolids Management. Sludge is thickened by dissolved air 
floatation, anaerobically digested, and treated in six onsite sludge lagoons for 
approximately five years. The treated sludge is injected into soil at an onsite 
disposal area or Dedicated Land Disposal Site in accordance with Order 
R2-2007-0053 or the most recent order (see Attachment B, Figure B-3).

2.1.5. Stormwater Management. All stormwater flows in contact with equipment or 
wastewater at the treatment plant are collected and directed to the plant 
headworks for treatment. Therefore, no additional stormwater requirements are 
necessary. 

2.1.6. Recycled Water. The plant can provide tertiary treatment for up to 16.2 MGD of 
recycled water, which is used for irrigation. In 2021, the plant produced an 
average of 5.2 MGD of recycled water.

2.2. Discharge Point and Receiving Water. The Discharger discharges treated 
effluent to Lower San Francisco Bay through the EBDA Common Outfall 
(Discharge Point 001). Lower San Francisco Bay is located in the Lower San 
Francisco Bay Basin watershed between the San Francisco-Oakland Bay Bridge 
and the San Mateo-Hayward Bridge. The outfall’s diffuser is located 37,000 feet 
(about 7 miles) offshore and is submerged 23.5 feet under the water surface. The 
diffuser consists of 251 six-inch bell mouth riser ports that each splits into 2 three-
inch perpendicular discharge points. In August 2016, EBDA completed a two-week 
diver and remote operated vehicle inspection of the outfall and concluded that it is 
in good working order. The outfall meets the requirements to be considered a 
deepwater discharge as defined in Basin Plan section 4.6.1. 

During this Order term, the Discharger may begin discharging approximately 
0.5 MGD of purified water to Alamo Canal (Discharge Point 003) as part of a 
purified water pilot project (see Fact Sheet section 2.6, Planned Changes). The 
discharge point to Alamo Canal, a constructed flood control channel, is a 
shallow-water outfall that does not have a diffuser. The membrane filtration 
backwash water and reverse osmosis reject water generated from the purified 
water pilot project would be routed back to the Dublin San Ramon Wastewater 
Treatment Plant headworks for treatment (see Fact Sheet section 2.1.3.1.). 

DSRSD 
Page 78 of 237



Dublin San Ramon Services District Order R2-2022-0024
Dublin San Ramon Services District Wastewater Treatment Plant NPDES Permit CA0037613

ATTACHMENT F — FACT SHEET  F-8

2.3. Previous Requirements and Monitoring Data. The table below presents the 
previous order’s effluent limitations and representative monitoring data from the 
previous order term:

Table F-2. Previous Effluent Limitations and Monitoring Data

Agency/Parameter Unit
Average 
Monthly 

Limit

Average 
Weekly 
Limit

Maximum 
Daily 
Limit

Other Limit
Long-
Term 

Average [1]

Highest 
Daily  

Value [1]

Treatment Plant 
(EFF-002F1 and 

EFF-002F2)
- - - - - - -

Carbonaceous 
Biochemical Oxygen 
Demand 
(5 day @ 20°C) (CBOD) 

mg/L 25 40 - - 5.6 24

CBOD percent removal % 85 
(minimum) - - - 98 94 [2] 

Total Suspended Solids 
(TSS) mg/L 30 45 - - 10 26

TSS percent removal % 85 
(minimum) - - - 97 93 [2]

pH s.u. - - - 6.5 – 8.5 [3] 7.6 6.6 – 9.4 [4, 5]

EBDA Common Outfall
(EFF-001 or EFF-001D) - - - - - - -

Chlorine, Total Residual mg/L - 0.0 - 0.0 [6] 0.0 [6]

Ammonia, Total mg/L 91 - 120 - 33 41
Copper, Total 
Recoverable µg/L 53 - 69 - 7.2 10

Cyanide, Total µg/L 21 - 40 - 1.5 3.1
Dioxin-TEQ µg/L 1.4 x 10-8 - 2.8 x 10-8 - 0.0 [7] 0.0 [7]

Enterococcus Bacteria MPN/
100 mL - - -

240 
(monthly 
geometric 

mean)

52 42 [8]

Fecal Coliform Bacteria MPN/
100 mL - - -

500
(monthly 
geometric 

mean)

105 126 [8]

Fecal Coliform Bacteria MPN/
100 mL - - -

1,100
(11-sample 

90th

percentile)

105 900 [9]

Acute Toxicity % survival - - -

Not less than 
90% 

(11-Sample 
Median)

93 90 [10]

DSRSD 
Page 79 of 237



Dublin San Ramon Services District Order R2-2022-0024
Dublin San Ramon Services District Wastewater Treatment Plant NPDES Permit CA0037613

ATTACHMENT F — FACT SHEET  F-9

Agency/Parameter Unit
Average 
Monthly 

Limit

Average 
Weekly 
Limit

Maximum 
Daily 
Limit

Other Limit
Long-
Term 

Average [1]

Highest 
Daily  

Value [1]

Acute Toxicity % survival - - -

Not less than 
70% 

(11-Sample 
90th 

Percentile)

93 85 [11] 

Chronic Toxicity TUc - - -
10

(3-sample 
median)

1.2 1.5 [12]

Chronic Toxicity TUc - - -

20 
(single 
sample 

maximum)

1.2 3.2

Oil and Grease mg/L 10 - 20 - <1.5 [13] 2.7
Footnotes:
[1] Based on monitoring data from July 1, 2017, through December 31, 2021.
[2] Lowest percent removal value on a monthly basis.
[3] Instantaneous minimum and instantaneous maximum.
[4] Range of lowest to highest pH values.
[5] The Discharger did not violate the instantaneous minimum effluent limitation in this instance because the excursion did not exceed 

60 minutes.
[6] All values were below the method detection limit and were counted as 0.0 mg/L for compliances purposes. 
[7] All congener values were below the minimum level and were counted as 0.0 µg/L for compliances purposes (see Attachment G 

section 5.3.1.4.4).
[8] Highest geometric mean value on a monthly basis.
[9] Highest 11-sample 90th percentile value.
[10] Lowest 11-sample median value.
[11] Lowest 11-sample 90th percentile value.
[12] Highest 3-sample median value.
[13] The long-term average was below the method detection limit of 1.5 mg/L.